
metal handgrip - handgreep in metaal - poignée en métal - Metallgriffe - agarradera de metal  - maniglie di metallo

instructions for use -  842xx.03 metal handgrip

Instructions for use
for metal handgrip

Gebruiksaanwijzing
voor handgreep in metaal

Mode d’emploi
pour poignée en métal 

Gebrauchsanweisung 
für Metalgriffe

Modo de empleo 
para agarradera de metal 

Istruzioni per
l'assemblaggio 
del maniglie di metallo 

K
B
T
 n

v
H

em
el

rij
ke

n,
 8

2
8
9
0
 S

in
t-

A
m

an
ds

B
EL

G
IU

M

EN 1176-1:2006



Instructions for use

1. Please keep this instruction sheet safely for future reference.
2. Inappropriate use or faulty application of the product is explicitly forbidden and absolves the manufacturer
of all liability.
3. The use of the item is allowed only under continuous supervision by an adult.
4. All elements of the item should be inspected regularly in order to prevent the probability of accidents. 
Always check that the bolts are securely fastened. Replace whenever necessary.
5. In this safety area no hard, angular or pointed objects should be present. The surface underneath the 
product should be flat and shockabsorbing.  
6. This product meets all security aspects of the European standards EN 1176-1:2006. This product is fit for 
use in commercial playgrounds, both indoor and outdoor.
7. The application of the item as part of a playframe or any other construction will have to be such that it 
excludes all risks of entrapment.

Parts list

Remove all parts from the shipping carton and examine for damaged or missing parts.

Tools required 

(1) drill
(2) wood bore bit diameter 6,5 mm
(3) ratchet spanner with cap 10

Installation

metal handgrip - handgreep in metaal - poignée en métal - Metallgriffe - agarradera de metal  - maniglie di metallo

instructions for use -  842xx.03 metal handgrip

Istruzioni per l’uso

1. Conservare le istruzioni con cura.
2. L’uso improprio oppure il montaggio sbagliato è vietato e solleva il fabricante di ogni responsibilità.
3. Il prodotto deve essere utilizzato esclusivamente sotto la costante supervisione di un adulto. Il prodotto
non è adatto ai bambini di età inferiore ai 36 mesi.
4. Per ridurre al minimo il rischio di incidenti, è necessario che si effettui periodicamente l’ispezione di
tutte le parti del prodotto. Assicurarsi che tutti i bullone, sono serrati sufficientemente. Sostituire la parte
se necessario. 
5. All’interno dello spazio di sicurezza non devono trovarsi oggetti solidi o con angoli non smussati. Il
terreno deve essere livellato e fungere da ammortizzatore.
6. Questo prodotto è conforme a tutti i requisiti descritti nelle Norme Europee EN 1176-1:2006. Questo 
prodotto è adatto all'uso nei parchi giochi commerciali, sia all'interno che all'aperta.
7. Effettuare il montaggio in modo che si eviti il rischio di intrappolamento.

Elenco degli elementi

Estrarre tutti gli elementi dalla confezione e verificare che non ci siano dei pezzi mancanti o danneggiati.

Strumenti da lavoro necessari

(1) trapano
(2) punte da legno da 6,5 mm
(3) chiave a cricchetto con attacco da 10

Montaggio

(1) (2)

1

11 2

(1x)

metal handgrip 2 hardware (not included)
(1) (2a) (3) (4) (2b)

(1) bolt DIN603-M6
(2a) bolt cover part 1
(2b) bolt cover part 2
(3) plain washer DIN9021-M6
(4) safety nut DIN985-M6

6x
(1) (2a) (3) (4) (2b)

6x

(3)
106,5

10

6,5

(1) (2)

1

11 2

metal handgrip 2 fissaggi (non incluso)

(1) bullone DIN603-M6
(2a) cappuccio parte 1
(2b) cappuccio parte 2
(3) rondella piana DIN9021-M6
(4) dado di sicurezza DIN985-M6

(2)
106,5

10

6,5



Gebruiksaanwijzing

1. Gelieve deze gebruiksaanwijzing zorgvuldig te bewaren.
2. Onaangepast gebruik of foutieve montage van het product is uitdrukkelijk verboden en ontslaat de
fabrikant van elke aansprakelijkheid.
3. Het gebruik van het product is enkel toegelaten onder voortdurend toezicht van een volwassene.
4. Alle onderdelen van het product moeten regelmatig worden nagezien door de gebruiker teneinde de kans
op ongevallen te verminderen. Kijk na of alle bouten nog voldoende vast zitten. Vervang indien nodig.
5. In deze veiligheidszones mogen zich geen harde of hoekige voorwerpen bevinden. De ondergrond moet
vlak zijn en een schokdempende werking hebben. 
6. Dit product voldoet aan alle veiligheidsvoorschriften voorgeschreven in de Europese Normen 
EN 1176-1:2006, het is enkel geschikt  voor openbaar gebruik, zowel binnen als buiten.
7. Het inbouwen van dit product in een speeltoestel of andere constructie dient zodanig te gebeuren dat 
gevaar voor beknelling uitgesloten is.

Onderdelen

Verwijder alle onderdelen uit de verpakking en kijk of er beschadigde of ontbrekende delen zijn.

Onderdelenlijst 

(1) boormachine
(2) houtboor diameter 6,5 mm
(3) ratelsleutel met dop 10

Montage

metal handgrip - handgreep in metaal - poignée en métal - Metallgriffe - agarradera de metal  - maniglie di metallo

instructions for use -  842xx.03 metal handgrip

Modo de empleo

1. Por favor reserve cuidadoso este modo de empleo.
2. Uso inexacto o mal montaje de este producto esta expresamente prohibido y libra el fabricante de cada
responsabilidad.
3. El uso de este producto esta solo permitido con vigilancia de un adulto.
4. Todos los elementos del artículo deberían ser inspeccionados con regularidad por el propietario para prevenir 
la probabilidad de accidentes. Mire cuidadosamente si todos los tornillos están suficientemente sujetados.
5. En esta área de seguridad no pueden haber objetosduros o angulosos. El suelo tiene que ser plano y 
amortiguar choques. 
6. Este producto se ajusta a todos los requisitos de seguridad de las Normas Europeas EN 1176-1:2006. Este 
producto es apto para ser usado en parques infantiles comerciales tanto interiores como al aire libre.
7. La instalación de este producto en un juego infantil o otra construcción debe estar hecho así que peligro para
quedarse atascado quede excluido.

Lista de partes

Quite todas las partes del carton de embalaje y controla por partes dañadas o manquantes.

Herramiento requerido

(1) taladro
(2) broca para madera de 6,5 mm
(3) llave de trinquete con boca del 10

Instalación

(1) (2)

1

11 2

(1x)

metal handgrip 2 ferreteria (no incluida)

(1) tornillo DIN603-M6
(2a) tapa perno pieza 1
(2b) tapa perno pieza 2
(3) arandela DIN9021-M6
(4) tuerca de seguridad DIN985-M6

(3)
106,5

10

6,5

(1) (2)

1

11 2

metal handgrip 2 ijzerwaren (niet inbegrepen)

(1) slotbout DIN603-M6
(2a) afdekdop deel 1
(2b) afdekdop deel 2
(3) sluitring DIN9021-M6
(4) borgmoer DIN985-M6

(3)
106,5

10

6,5

(1) (2a) (3) (4) (2b)
6x

(1) (2a) (3) (4) (2b)
6x



Mode d’emploi

1. Veuillez soigneusement conserver ce mode d’emploi.
2. L’utilisation inadaptée ou le montage fautif du produit est explicitement défendu et dégage le producteur
de toute responsabilité.
3. L’utilisation du produit est uniquement autorisée sous contrôle d’un adulte.
4. Le produit doit être contrôlé régulièrement pour diminuer la probabilité d’accidents. Vérifiez que tous les
boulons sont encore suffisamment serrés. Remplacer si nécessaire. 
5. Dans ces zones de sécurité la présence d’objets durs, anguleux ou pointus est défendue. Le terrain en
dessous des agrès de jeux doit être plat et composé d’une matière qui a des caractéristiques pour absorber les chocs. 
6. Le produit correspond aux normes de sécurité selon la Norme Européenne EN 1176-1:2006. Ce produit 
convient pour l'utilisation aux aires de jeux publiques ainsi intérieures qu'extérieures.
7. Au cas où l’on incorpore le produit dans un jeu ou une construction quelconque, il faudra le faire de façon
à éliminer tout risque de coinçage.

Liste des pièces

Enlevez toutes les pièces du carton d’emballage et examinez s'il y a des parties endommagées ou manquantes.

Accessoires

(1) foreuse et/ou visseuse
(2) mèche à bois diamètre 6,5 mm
(3) clé à cliquet avec douille 10

Installation

Gebrauchsanweisung

1. Bitte bewahren Sie diese Gebrauchsanweisung sorgfältig auf.
2. Unangepaßtes Benutzen oder falsche Montage ist ausdrücklich verboten und entlastet den Hersteller von
seine Verantwortung.
3. Das Benutzen von diesem Produkt ist nur zugelassen unter der ständigen Aufsicht eines Erwachsenen.
4. Alle Teile dieses Produktes sollen regelmäßig nachgeprüft werden um Unfälle zu vermeiden. Schauen Sie
bitte nach ob alle Bolzen. Ersetzen wenn nötig.
5. Innerhalb dieser freien Raume dürfen sich keine harten, eckigen oder spitzige Objekte befinden. Der
Grund unter dem Produkt soll eben und stossabsorbierend sein. 
6. Dieses Produkt entspricht allen Anförderungen der Europäischen Norm EN 1176-1:2006. Es ist nur geeignet 
für öffentlichen Gebrauch, sowohl drinnen als draußen.
7. Bei der Montage des Produktes in ein Spielgerät oder eine andere Konstruktion muss sichergestellt werden,
dass keine Fangstellen für Gliedmasse oder Kleidungsteile enstehen.

Zubehörteile

Prüfen Sie alle Zubehörteile in der Verpackung und schauen Sie nach ob diese in Ordnung sind und ob keine fehlen. 

Aufbauzubehör

(1) Bohrmaschine
(2) Holzbohrer, Durchmesser 6,5 mm
(3) Universalschraubenschlüssel mit Aufsatz 10

Installierung

metal handgrip - handgreep in metaal - poignée en métal - Metallgriffe - agarradera de metal  - maniglie di metallo

instructions for use -  842xx.03 metal handgrip

(1) (2)

1

11 2

(1x)

metal handgrip 2 quincaillerie (non inclus)

(1) boulon DIN603-M6
(2a) cache-écrou part 1
(2b) cache-écrou part 2
(3) rondelle DIN9021-M6
(4) écrou de securité DIN985-M6

(3)
106,5

10

6,5

(1) (2)

1

11 2

metal handgrip 2 eisenwaren (nicht inbegriffen)

(1) Bolzen DIN603-M6
(2a) Bolzenabdeckung Stück 1
(2b) Bolzenabdeckung Stück 2
(3) Unterlegscheibe DIN9021-M6
(4) Sicherungsschraube DIN985-M6

(3)
106,5

10

6,5

(1) (2a) (3) (4) (2b)
6x

(1) (2a) (3) (4) (2b)
6x


